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1 Introduction 

By order of Strijker Afbouw B.V., Kiwa BDA Testing has performed a wind suction test 
on a façade of the BrickStrip® / FALK 1000 TR Carrier glued brick slip system. 

 
The suppliers and the delivery dates of the products used are mentioned below. 

 
Table 1 – Specifications of the products used 
 

Product 
Supplier Delivery 

date company person 

Sandwich panels  Falk Bouwsystemen  
J. Weijman 

11-06-2024 
A.J. van de Pol 

Fasteners 
(sandwich panels) 

Falk Bouwsystemen 
J. Weijman 

11-06-2024 
A.J. van de Pol 

Adhesive 1 Noavon B. Alink 11-06-2024 

Magnesium Oxide Board 
SINH Building Solutions 
B.V. 

- 30-05-2024 

Adhesive 2 Noavon B. Alink 11-06-2024 

Brick Slips Rodruza - 07-06-2024 

 
Kiwa BDA Testing is not responsible for the product data revealed by the principal 
and/or found on the samples. Information provided by the principal may affect the 
validity of the test results. 
 
See annex V for photos of the products and further package data. 
 
This product has not been retested. In the original test report some incorrect data 
appeared to be incorporated. 
This test report replaces the original test report 24L0082/1, dated 30 August 2024, 
which herewith has been withdrawn. 
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2 Investigation 

2.1 Wind suction load test 
 
On 29 July 2024 the investigation into the effect of the suction loads on the 
assembled cladding kit has been performed by Mr W.J. Kuijf and  
Mr J.D. Maestre Rocha van Kiwa BDA Testing on a test specimen according to  
EAD 090097-00-0404 d.d. July 2018 ‘Kits for external wall claddings glued to the 
subframe. 
 
The testing equipment used to determine the resistance to wind load has been a  
BDA Wind Uplift Tester. The last calibration date of the equipment has been  
25 January 2024. The pitch of the test specimen during testing has been set at 90° 
(vertically). 
 
The uniformly distributed loads are exerted on the surface of the assembled kit.  
 
The test has been performed in successive steps (two steps of 300 Pa, one step of 
500 Pa and one step of 1000 Pa, then steps of + 200 Pa thereafter, at each step the 
load has been maintained constant for at least 10 seconds and returned to zero after 
each step until significant irreversible deformation (deformation which affects 
serviceability) or failure occurs.  
 
The test has been continued until 13000 Pa. 
 
The deflection has been measured, as a function of the load on a brick slip in the 
middle of the test specimen. 
 
With the differential pressure reduced to zero, the permanent deflection has been 
measured after 1 minute recovery. The pressure at which defect or damage occur 
has been noted.  
 
See annex IV for deflection measurement. 
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2.2 Observations during the test 
 
Failure is defined by any one of the following events:  
▪ any cladding element, glued connection, profile or bracket breaks; 
▪ any cladding element, glued connection, profile or bracket presents a significant 

permanent deflection; 
▪ falling of detached components; 
▪ failure or detachment of the kit subframe. 
 
A pressure chamber is placed against the test specimen (see figure 1).  
 
The pressure chamber is provided with a window, so that the behaviour of the system 
including the fastening system can be observed. 
 
Figure 1 – Schematic representation of the dynamic wind uplift tester  

 

 
The fan and controlling and recording devices, which are connected to the pressure 
chamber, ensure a dynamic pressure. The test specimen is loaded with negative 
pressure cycles. 
 
The test specimen consists of an open structure, therefore the seams between the 
bricks have been closed with a flexible SMP polymer. This is intended to pass on the 
(negative) pressure to the test specimen.  
 
The investigation has been performed on 29 July 2024. 
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3 Construction of the test specimen 

The test specimen has the effective test dimensions of 3000 mm  2800 mm and has 
been built up by Mr J. Weijman and Mr A.J. van de Pol of Falk Bouwsystemen, 
Mr M. Leeuwis and Mr B. Alink of Noavon and Mr M. Bruinenberg, Mr D. Knol and  
Mr G. Strijker of Strijker Afbouw B.V. according to the prescription of the principal 
from the bottom up.  
 

▪ Subframe of wooden beams, dimensions 170 mm  70 mm, at a centre to centre 
spacing of 1500 mm, on top two complete and two half Falk Carrier 1000 TR sandwich 

panels have been fixed with sandwich panel screw SWH 6,3/7,0  145 mm.  
The fasteners have been positioned in every valley at each wooden beam, 
15 fasteners per sandwich panel.  

 
▪ On top of the sandwich panels six Magoxx boards have been adhered.  

The dimensions of a full board are 2400 mm  1200 mm, thickness 12 mm.  
The length of the boards are adapted in such a way that they will end on a rib  
of the sandwich panel. The sandwich panel and the Magoxx boards have been 
degreased with Noavon 2311. On the ribs at which the Magoxx board is fixed a 
strip of double-sided tape and a beat of Noavon 1412 adhesive is applied.  
 
Depending on the size of the board the following amount of fixations have been 
applied: 

- board size 2,02 m  1,20 mm : 7 beads of adhesive; 

- board size 1,02 m  1,20 mm : 4 beads of adhesive; 

- board size 1,23 m  1,20 mm : 5 beads of adhesive; 

- board size 1,82 m  1,20 mm : 7 beads of adhesive; 

- board size 2,02 m  0,89 mm : 7 beads of adhesive; 

- board size 1,02 m  0,89 mm : 4 beads of adhesive. 
 
The seams between the Magoxx boards have been sealed with Noavon 1412. 
Because the Magoxx boards were already bended at delivery they have been 
temporarily fixed at the corners with screws. Before applying the brick slips the 
screws have been removed.  
 

▪ On top of the Magoxx board the Merwede brick slips, dimensions 210 mm  50 mm, 
thickness 21 mm, have been adhered with Noavon 1422 adhesive. The centre to 
centre spacing between the brick slips has been set at 61 mm. The beats adhesive 
have been applied in such a way that underneath each brick slip at least three 
beats of adhesive are present.  
 
The joint between the brick slips is grouted with a mixture with the following ratio: 
- Sakrate voegmortel  : 25 kg; 
- Water : 10 liter; 
- Sakrate Voegfix FX : 2,5 liter. 
 

According to the prescription of the principal after the grouting and before testing the 
test specimen needs been stored in the laboratory for a period of at least 28 days. 
The effective storing period in the laboratory after the buildup and before the start of 
the test has been 41 days. 
 
A photo report of the construction of the test specimen has been given in annex I. 
Photos of the components are given in annex II. 
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4 Results 

Wind suction load test 
 

At the end of the step of the cycle of  Wmax 100% = 13000 Pa (theoretical load) none of 
the following appears at the test specimen: 
▪ any cladding element, glued connection, profile or bracket breaks; 
▪ any cladding element, glued connection, profile or bracket presents  

a significant permanent deflection; 
▪ falling of detached components; 
▪ failure or detachment of the kit subframe. 
 
In the test specimen small cracks in the brick slips and the grouting become visible at 
the end of the test. These small cracks have arisen from the method of testing. The 
test specimen is covered with a rigid steel frame from the suction chamber. During 
the test the test specimen bends outwards because of the under pressure inside the 
suction chamber. Because the test specimen is bending over a short span the brick 
slips and the grouting cracks. In practice the bending in this way will not occur.  
 
According to EAD 090097-00-0404:2018 the test result is the failure load. Because no 
failure occurs before the end of the test the test result is 13000 Pa (theoretical load).  
 
See annex II for test specimen after the test 

 
 
Remarks: 
 
The results are only related to the investigated samples, products and/or systems. 
Kiwa BDA Testing is not liable for interpretations or conclusions that are made in 
consequence of the results obtained.  
 
The uncertainty of measurement can be retrieved at Kiwa BDA Testing. 
The results are only related to the investigated samples, products and/or systems. 
Kiwa BDA Testing is not liable for interpretations or conclusions that are made in 
consequence of the results obtained.  
 
The reported test results have not been corrected with the uncertainty of 
measurements (simple evaluation). The uncertainty of measurement can be retrieved 
at Kiwa BDA Testing. 
 
Sampling was not performed by Kiwa BDA Testing, so no judgement can be given 
with regard to the origin and representativeness of the samples. 
 
Gorinchem, 23 September 2024 
The laboratory Kiwa BDA Testing 
 
 
 
A.R. Hameete N.W.J. Haanappel BSc 
operational manager manager testing 
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I Photos of the construction 

 
Photo 1  
The sandwich panels 
are fixed to the wooden 
beams.  

  

Photo 2  
The ribs are degreased 
with Noavon 2311. 

  

Photo 3  
The sandwich panels 
have been fixed and 
degreased. 
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Photo 4  
The Magoxx boards 
are degreased with 
Noavon 2311. 

  

Photo 5  
The double-sided tape 
is applied on the rib of 
the sandwich panel. 

  

Photo 6  
Detail of the applied 
double-sided tape. 
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Photo 7  
The Noavon 1422 
adhesive is applied on 
the rib of the sandwich 
panel. 

  

Photo 8  
Detail of the applied 
adhesive. 

  

Photo 9  
The first Magoxx 
board is adhered to 
the sandwich panels. 
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Photo 10  
The edges of the 
Magoxx board have 
been fixed 
(temporarily) with 
screws. 

  

Photo 11  
The seams between 
the Magoxx boards 
have been sealed. 

  

Photo 12  
All the Magoxx boards 
have been adhered on 
the sandwich panels. 
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Photo 13  
The temporarily 
screws have been 
removed. 

  

Photo 14  
The first two rows of 
brick slips have been 
adhered. 

  

Photo 15  
The adhesive is 
applied. 
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Photo 16  
The first 11 rows of 
brick slips have been 
applied. 

  

Photo 17  
All the brick slips have 
been adhered. 

  

Photo 18  
Detail of the adhered 
brick slips. 
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Photo 19  
The grout is applied. 

  

Photo 20  
The complete test 
specimen is grouted 
and is ready for 
testing. 
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II Test specimen after the test 

 
Photo 1 
Overview of the  
test specimen after 
the test. 

  

Photo 2 
Detail of the small 
cracks in the brick slips 
and the grouting.  
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III Photos and further information of the 
components 

Mounting instructions 
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Sandwich panels 
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Fasteners for sandwich panels 
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Degreasing liquid (2312) 
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Double-sided tape 
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Adhesive 1 (1412) 
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Magoxx board 
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Adhesive 2 (1422) 
 

 
  



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 16 of 28 

 

 
 
  



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 17 of 28 

 

 
 



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 18 of 28 
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Brick slips 
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Grouter 
 

 
  



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 24 of 28 

 

 
  



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 25 of 28 

 

 
 



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 26 of 28 

 

 
 

 
 
  



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 27 of 28 

 

  
 



 

24L0082/1 REV 01 Annex III 

© Kiwa Assurance B.V. Page 28 of 28 

 

 
 

 
 



 

24L0082/1 REV 01 Annex IV 

© Kiwa Assurance B.V. Page 1 of 1 

 

IV Deflection measurement 

Deflection measurement [mm]  

load 

Brick slips 

load 

Brick slips 

under load after recovery under load after recovery 

300 0,6 0,1 6800 14,0 1,5 

300 0,8 0,1 7000 14,2 1,5 

500 0,8 0,2 7200 14,9 1,6 

1000 1,7 0,3 7400 15,5 1,8 

1200 2,0 0,4 7600 16,3 1,9 

1400 2,2 0,4 7800 16,5 1,9 

1600 2,6 0,5 8000 17,5 2,1 

1800 2,9 0,5 8200 17,9 2,0 

2000 3,2 0,5 8400 21,8 1,9 

2200 3,6 0,4 8600 23,6 1,9 

2400 3,9 0,6 8800 24,7 2,0 

2600 4,4 0,6 9000 26,4 2,1 

2800 4,6 0,6 9200 28,3 2,2 

3000 4,9 0,7 9400 31,2 2,2 

3200 5,2 0,8 9600 31,9 2,3 

3400 5,6 0,8 9800 32,2 2,4 

3600 6,3 0,9 10000 32,6 2,4 

3800 6,9 1,0 10200 33,1 2,5 

4000 7,6 1,2 10400 33,7 2,5 

4200 7,8 1,1 10600 34,2 2,6 

4400 7,9 1,1 10800 34,8 2,7 

4600 8,4 1,2 11000 35,5 2,8 

4800 8,8 1,3 11200 36,4 2,9 

5000 9,2 1,3 11400 37,3 3,0 

5200 9,8 1,3 11600 37,9 3,1 

5400 10,5 1,4 11800 38,4 3,3 

5600 10,7 1,3 12000 38,9 3,3 

5800 11,5 1,4 12200 39,6 3,4 

6000 12,6 1,4 12400 40,5 3,4 

6200 12,9 1,6 12600 41,3 3,5 

6400 13,2 1,6 12800 42,0 3,5 

6600 13,8 1,5 13000 42,9 3,7 

 


